SUMMARY OF ENVIRONMENTAL IMPACT ASSESSMENT

(EIA) REPORT
(IN ENGLISH AND MARATHI)

FOR

EXPANSION OF COMMON BIOMEDICALWASTE
TREATMENT & DISPOSAL FACILITY (CBWTF)

BY

S

SUPERB

HYGIENIC DISPOSALS

SUPERB HYGIENIC DISPOSALS

SEAT NO. 65, CS NO. 1010, KHASARA NO. 133
MOUZA - BHANDEWADI, DIST.: NAGPUR,
STATE - Maharashtra

PREPARED BY

EQUINOX

Equinox Environments (India) Pvt. Ltd.

EQUINOX ENVIRONMENTS (1) PVT. LTD.,

ENVIRONMENTAL; CIVIL & CHEMICAL ENGINEERS, CONSULTANTS & ANALYSTS, KOLHAPUR (MS)
E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

AN ISO 9001 : 2015 & QCI - NABET ACCREDITED ORGANIZATION

TMees,
$

NABET

OCTOBER - 2023



Equinox
Typewritten text
(IN ENGLISH AND MARATHI)
[...]
« All collected biomedical waste will be stored in respective covered area after segregation

* The size of the area will be adequate to store all wastes transported to the CBWTF.

* A coding mechanism will be implemented to properly tag the bags so that a complete
record of quantity of waste generated by a particular generator will be maintained. This
process will be computerized so that all the logs can be maintained for future reference
at any point of time.

10



» Treatment on BMW shall not exceed more than 48 hr. (which includes collection &
transportation time)

* The storage area will be made impermeable so that any liquid spilled during unloading
does not percolate into the ground. However, the liquid waste generated (if any) during
handling of waste and washing, shall be diverted to the inlet of ETP.

» The waste shall be stacked with clear distinction as per the color coding.

» The waste storage area will be well ventilated, easy to wash floors and walls and will
have smooth and fine surfaces. The storage area will be provided with proper ventilation
so that the operating crew does not encounter suffocation.

» Treated Waste Storage

« Separate storage facility with adequate space will be provided for storage of treated
BMW.

» Waste will be stored separately as per disposal techniques being adopted for the waste.

* Proper ventilation, smooth & fine flooring & tiles on wall will be provided in designated
rooms.

* Proper Entry-Exit will be provided.

11. Proposed Treatment Technology
a) Incineration

It is a controlled combustion process where waste is completely oxidized and harmful
microorganisms present in it are destroyed / denatured under high temperature. The guidelines
for "Design & Construction of Bio-medical Waste Incinerators” prepared by CPCB shall be
followed for selecting / installing a better bio-medical waste incinerator.

Presently, Incinerator of capacity 200 Kg/Hr. is in operation. Under proposed expansion of
CBWTF, Incinerator having capacity of 500 Kg/Hr. & 300 Kg/Hr. will be installed in phase
wise manner. Incinerator will be of twin Chamber type incinerator with 2 second residence time
of secondary chamber as per CPCB norms. It is also attached with control panel, burners and
temperature sensors. It will have proper charging doors for feed of BMW.

b) Autoclave

Autoclaving is a low-heat thermal process where steam is brought into direct contact with waste
in a controlled manner and for sufficient duration to disinfect the wastes. For ease and safety in
operation, the system should be horizontal type and exclusively designed for the treatment of
BMW.

For optimum results, pre vacuum based system be preferred against the gravity type system. It
shall have tamper-proof control panel with efficient display and recording devices for critical
parameters such as time, temperature, pressure, date and batch number etc. The capacity of
Autoclave will be 6000 Lit./Day

c) Shredder

Shredding is a process by which recyclable waste after autoclaving is de-shaped or cut into
smaller pieces so as to make the wastes unrecognizable. It helps in prevention of reuse of BMW

11



and also acts as identifier that the wastes has been disinfected and are safe to dispose off. Top
Charging type shredder of capacity 250 kg / Hr. with 20 HP Motor will be installed.

» Following is the Process Operation Flow Scheme under proposed expansion of CBWTF -

Figure No. 1 - Process Operation Flow Scheme

Collection of Bio Medical Waste in Leak Proof Closed Vehicles from HCFs by SHD

A

Storage of BMW at Waste Unloading Shed at CBWTF site, Nagpur

-— ‘ Autoclave/Disinfect | Vehicle Washing/

l Cleaning etc.
Ig Air Pollution Shredding
5 Control device g
§ ﬁ %_, Authorized
£ 3z Recycler
Q 3
c
Carbon Collection Effluent
Tank / Bag Filtrate Treatment Plant
—| CHWTSDF |+ l l
ETP Sludge Treated Effluent to
Recycle

d) Vehicles used for collection of the BMW

Details on vehicles used for collection of the BMW in existing & under expansion is given in
Table No. 11.
Table No. 11 - Details on vehicles for collection of the BMW

Quantity (Nos.)
No. Make and Type of Vehicle - Expansion
Existing Phase - | | Phase - Il
1 | Mahindra Bolero 7 4 3
2 |TATA ACE 6 3 1
3 |EICHER Motors Pro 2 2 1
4 | Swaraj Mazda Ltd. (Prestige) 2 2 1
5 |TVS (Excel) 3 2 1
Total 20 13 7

All above vehicles are operated as per MPCB and CPCB norms. They are closed vehicle with
BIOHAZARD & CYTOTOXIC Symbols on it which are non-washable. All the Vehicle will

12



be equipped with GPS System, Bar Code Systems and Scale. This same practice would be
followed under proposed expansion.

12. ENVIRONMENTAL ASPECTS

The sources of pollution from existing & proposed operations in the SHD shall be mainly from
operations and processes in the facility such as Incineration, Autoclave, DG set etc. Detailed
identification and quantification of impacts, due to above sources, are separated under various
heads. They are - (1) Water Pollution (2) Air Pollution (3) Noise Pollution (4) Hazardous
Wastes (5) Solid Waste and (6) Land Pollution.

A. Water Consumption, Effluent Generation and its Treatment
» Water Consumption:

Total water required for proposed unit after expansion will be 46 CMD (*26+ *20). Out of this
38 CMD (*18 + *20) will be required for industrial purpose, 6 CMD for domestic purpose and
for gardening 2 CMD.

Under existing unit, total water required is of 13.5 CMD. Out of this 10 CMD water is required
for industrial purpose, 3 CMD for domestic purpose and 0.5 CMD for gardening. Fresh water
is taken from Nagpur Municipal Corporation, Nagpur through water tankers.

Under expansion additionally, 32.5CMD water would be required. Out of which 28 CMD water
is required for industrial operations, 3 CMD water is required for gardening and 1.5 CMD water
is required for domestic purpose.

Fresh water requirement for the proposed expansion activity shall be met from Nagpur
Municipal Corporation, Nagpur through water tankers. A rainwater harvesting system will also
be set up at the plant to ensure better water management. The details on Water Requirement
under existing & proposed activities are as follows —

Table No. 12 - Water Consumption for Industrial and Domestic Activities

No Description Water Consumption (CMD)
' Existing Expansion Tot. Aft. Exp.
1 | Domestic 3 #3 6
2 | Industrial
a. Process (Cooling + Venturi Scrubber T 20 27
+ Autoclave + Vehicle Washing) (%2 +*18) (9 +*18)
b. Equipment + Floor Washing #3 8 11
(6 + *2) (*9 + *2)
3 | Industrial Total (a+b) #10 28 38
(8 + *20) (*18 + *20)
4 | Green Belt #0.5 #1.5 #2
Total (1+3+4) #13.5 32.5 46
(*12.5 + *20) (26 + *20)

Note - # - Fresh water from water tankers, * - ETP treated water

13




» The Effluent:
i) Domestic Effluent

Total domestic water requirement after expansion activities will be 5.5 CMD and effluent
generated will be 3.5 CMD. After expansion, total domestic effluent will be treated in proposed
Packaged Sewage Treated Plant (STP) having capacity 5 CMD and 4.5 CMD will be reused
for gardening and flushing purpose.

il) Industrial / Trade Effluent

Total trade effluent generated after expansion activities will be 38 CMD. Out of this 23.5 CMD
will be from process and 11 CMD will be of Equipment & Floor washing. Detailed effluent
generated is given in Table No. 13.

ETP having capacity 10 CMD is provided on site. After expansion, the trade effluent generation
will be of 38 CMD. Under expansion, existing ETP will be scrapped off & new ugraded ETP
will be installed having capacity 50 CMD. The details on Effluent Generation under proposed
activities are as follows —

Table No. 13 - Effluent Generation for Industrial and Domestic Activities

Effluent Generation (CMD)

No. Description Existing | Expansion | Tot. Aft. Exp. Disposal
1 | Domestic 2 2 4 Under  expansion,  domestic
effluent will be treated in proposed
STP having capacity 5 CMD & 4
CMD will be reused for gardening
and flushing purpose.
2 | Industrial
a.Process (Cooling 6 17 23 Proposed ETP (Installed Capacity
+ Venturi - 50 CMD) (Recycle 47 %)
Scrubber +
Autoclave +
Vehicle Washing)
b. Equipment + 3 8 11
Floor Washing
3 | Industrial Total 9 25 34
(ath)
Total (1+3) 11 27 38

14




Figure No. 2 — Proposed ETP Flow Diagram

Filtrate From FP

Influent Equalization Pri. Aeration Tank
34 CMD Clarifier —_—
M—> Tank (4.0 Dia. (6x5%x2.5M)
) (BX4XZSM) Flash Mixer LB K2
Collection Tank Bar Screen (il & Grease Trap \ :
(25X25X2M) (2X2X1M) (2X2X1M) (1x1x0.5M) | !
v L
Sludge to FP RAS
Sec.
Clarifier
19.5 CMD
- | ,
X 4.0 M)
2.08 2.08
3 3 |
me/Hr. mé/Hr. Storage Tank i >
(5X 5% 3M) v
Filtrate to  <—{ Filter Press
Equalization Tank
Sludge to
CHWTSDF
Sr. No. Parameter Inlet Outlet Note:
1 pH 4.5-6.0 55-9.0 RAS: Return Activated sludge
ACF: Activated Carbon Filter

2 COD (mg/L) 800- 1000 <250 PSF: Pressure Sand Filter

3 BOD (mg/L) 300 - 400 <30 UF : Ultra Filtration.

4 TSS (mg/L) 400- 600 <100 FP: Filter Press

B. Air Emissions

> Details of Incineration & D.G. Set

Table No. 14 - Details on Incinerator and Stack

In the existing CBWTF, incinerator having capacity 200 Kg / Hr. HSD is used as fuel @ 35 Lit.
/ Hr. and DG set having capacity 82.5 KVA are provided on site.

Whereas under expansion, 2 new incinerators of capacities 300 Kg/Hr. & 500 Kg/Hr. will be
installed in pgase wise manner (Fuel for 300 Kg/Hr. - HSD @ 50 Lit./Hr. & for 500 Kg/Hr. —
HSD @ 90 Lit./Hr.) and one DG set of capacity 250 KVA will be installed. The details of
Incinerator and DG set with APC equipment under existing & proposed activities are as follows

Details
No Stack Existing Expansion
S-3 S-4

1 | Stack Number (S) S-1 S-2 Phase - | Phase - 11 S-5
2 | Attached to- Incinerator DG Set Incinerator | Incinerator | DG Set
3 | Capacity 200 Kg/Hr. 82.5 KVA | 500 Kg/Hr. | 300 Kg/Hr. | 250 KVA
4 | Fuel type HSD HSD HSD HSD HSD
5 | Fuel Qty. (Lit/Hr.) 35 20 90 50 20
6 | MOC MS
7 | Shape Round

15




N Stack Details
0 ac Existing Expansion
. 10 M 10M
8 | Height, AGL 30 M (ARL) 30 M 30M (ARL)
9 | Dia. 450 mm 100 mm 450 mm 450 mm 100 mm
Ch(ﬁ?:rni?:;t/uri Quencher / Chiller,
. ’ Venturi Scrubber,
10 | APC equipment Scrubber, .
. Cyclonic Droplet
Cyclonic Droplet S
Separator eparator

» Fugitive & Process Emissions

The flue gases from the secondary chamber of the incinerator will be made to pass through
downstream air pollution control system, comprising of Quencher / Chiller, Venturi Scrubber,
Cyclonic Droplet Separator followed by ID fan and stack. Venturi scrubber is a high energy
device where sub micronic particulate matters as well as acidic pollutants are scrubbed. Here,
the acidic gases are removed by absorption with caustic solution and the particulates by the
inertial impaction energy. A high-pressure drop (40-50 cm WC) across the venturi scrubber
imparts sufficient high energy, which helps in atomizing the scrubbing liquid and thus trapping
the particulates. In venturi, gases saturate due to evaporation of water vapor and thus cool. 5%
caustic solution is used as scrubbing liquid to neutralize the SO> etc. present in flue gases. The
flue gases then enter tangentially into the droplet separator, which is of cyclonic type. By the
action of centrifugal force, the larger droplets present in flue gases settle down. This helps in
protecting the impeller of the ID Fan. The ID Fan maintains the balance draft and draws out the
clean gases into the atmosphere through a 30 m high stack. At the end of the incineration process
the sterile ash that is left over is packed in a black-colored HDPE bag. These bags are then
transported to CHWTSDF for disposal.

Sources of process emissions under expansion of CBWTF of SHD shall be mainly from
incinerator. The emissions may be in the form of excess and un-reacted gases, VOCs, fume of
reactions, dioxins, furans etc. which could result during various actions like active product
formation process, purging of vessels before loading and unloading, surface evaporations and
filling and inappropriate temperature conditions during incineration.

C. Noise Pollution

There would be no major noise generating sources in the proposed expansion of CBWTF. From
the BMW facility, the major sources of noise will be DG Set and vehicles transportation.
Adequate noise abatement measures like silencer would be implemented in this section. The
DG Set would not be a continuous source of noise, as it would be operated only during power
failure. As per the Noise Pollution Regulation and Control Amendment Rules; 2010, the DG
set would be properly and adequately provided with acoustic enclosures. The DG set would be
kept in isolated area. Moreover, enclosures to the machinery would be provided wherever
possible to have the ambient noise levels as per CPCB standards. Also, adoption of good
management practices, good housekeeping and proposed green belt development would be
followed to control noise pollution. The workers and or employees would be provided with

earmuffs and other Personal Protective Equipment’s (PPEs) which would give the reduction of
30 dB (A).

16




D. Solid Waste

Solid wastes generated from the proposed CBWTF are categorized as Hazardous and Non -
Hazardous Wastes. Details on Solid Waste Generation with Disposal Facility under proposed
activities are as follows -

Table No. 15 - Details on Solid Waste Generation with Disposal Facility

Quantity (MT/M)
No. Type of waste Existing Total af_ter Disposal
Expansion
1 | Plastic Scrap / MS 10 Sale to Authorized
Scrap / Other Waste Recycler
2 | Battery Waste 1 Sale to Authorised Re-
3 | E-Waste 1.5 processor / Buyback

E. Hazardous Waste

The entire quantity of Hazardous waste will be handled and disposed of as per Hazardous and
Other Wastes (Management and Transboundary Movement) Rules, 2016. Details on Hazardous
Waste Generation with Disposal Facility under proposed activities are as follows -

Table No. 16 - Details on Hazardous Waste Generation with Disposal Facility

No. Type of waste HW Quantity (MT/M) Disposal
Category | Existing | Total after
Expansion
1 | Ash from Incinerator & 37.2 10 25 CHWTSDF
flue gas cleaning residue
2 | Chemical Sludge from 35.3 1.6 35
WWT

The unit would be provide dedicated and isolated storage arrangement for hazardous wastes.
To avoid seepage of leachate from waste stored into the underlined ground water, the area
would be provided impervious by concrete surface. Trained and experienced staff shall be
employed for collection and handling of wastes. Membership of CHWTSDF, Butibori, Nagpur
is procured for disposal of hazardous waste. Onsite records of waste forwarded to CHWTSDF
will be maintained.

F. Odour Pollution

Odor is generally generated from the biomedical waste if stored for long time. Odour control
plan outlines the methods by which odorous emissions are systematically assess, reduce and
prevent potentially from the unit.

It will be ensured that the total time taken from generation of bio-medical waste to its treatment,
which also includes collection and transportation time, will not exceed 48 hours. During
transportation, the containers will be covered to prevent exposure of public to odors and
contamination.

17



* Closed cabin vehicles will be used for the collection and transportation of biomedical
wastes.

» Company will wash waste collecting vehicles, containers and storerooms frequently
(Once in a day).

« Dilution of odor concentration by spraying organic and biodegradable chemical around
odor generation areas at regular intervals.

» ETP sludge will be disposed to secured land fill site as per the direction of MPCB.

* Proper PPE’s will be provided to workers while handling of waste at any stage of
treatment process

» Housekeeping will maintain in good hygiene condition.

* Greenbelt will be maintained around the site to restore the aesthetic value.

G. Land Pollution
Land pollution may occur through a number of actions such as -

* Seepage from a landfill

» Discharge of wastewater into the soil

* Percolation of contaminated water into the soil
+ Solid waste seepage

* Dust from waste loading & unloading

Failure of Instruments & Equipments
[...]
HIADHICNA ISURT foTaoT HIA el T Udhedr fIRANfIBIOT HIOT fordoiar del .
TATAEY GSIQR, ddi, SISt o siifedn foieediadrer a1d digaanadrer MRTe<T AT STeNTol
gidefa Jamx citow TWMESTaT AAIURT IS 6. ol DA CACREATTS foTaa, 0% g
aeTgw, adf, $iE™T O Siifen fSeeaiadiar aid aiganadrel Jifoleal Jae YT gaanad
foraaramsiasta ufchder fo=m delm STaer. JToATAeT WSzl Jiwder areran gx 3nfor CPCB
AreTeaiar aTd, 0tc AT fIorear 0 ONTal Hrenadl dIrd dIfos IMIBAT AT
TS AL TdeATal sToichedl FOSATa FToATa Mot slotah CBWTF gmorgaran gratdrer .

¢. Oo-YupT ma-I™ gaAoTeIoT

CBWTF foradamfaoaongidetd Taenfid o Tadnod sra-oafhd araal forfefdr aagirer
WTTTATOT SMed

35



qagdr o. ¢ - a-Odalhd maar faedr aueie

CBWTF Traenfid TR THOT aafyemyongidsta
3iheter @3
(e TIN | grow Aar W | IS WA | STHeT HOT B | ISA WA | INT AT B | ASA wiawar | Rifthexiers | direrch
FETIES )
SITeTgR %Y Q¥ ( 4% ©¥ 4R 20233 Q%% ¥R
feomon 2y W’ J EY 32 2049 2% ]
HIAST Y 230 % Yo 2 {40 e <
IAAS R0 Y ¢ Y3 ¢ Q¢ R%, X
JrACEH 20 %o ¥ 3¢ 0¥ 204 %3 %
TFIACSN 3 39 3 20 ] R g ?
SIeTgR AR R¥ 23] 20 & 3¥ R ¢ Y
HAFNLAT 3 0 ¢ 3 2 49 § 3
JTdrer ¢ a0 ¢ 30 % 2R § ?
HIRTST 2 2 ¥ 3 % 2 ?
WATWST 3 ¥ 0¥ % R Y ?
syt e ¥ %% Q Wy 23 203 ¢ 0
aTsy 3 0¥ ¢ 3% 2 %0 2 ¢
aaf ¥R A 84 w3y %0 33K 3¢ 20
aef femoTaTe 3 ¥ 23 €3 30 20% R o
gelona 2 3 3 % X ] 0¥ 8
sisTar ¥y ¥0¥ ] %3 X Q0 2R ¥
P W‘o?f;ﬁrﬂ ? 0¥ 3 33 3 ¥ 3 ?
G ¥ 9 €8 23 ]3¢ Y
A R R% R R 20 Y% 3
aiffear aiifear XY %% 2% 3R 3 N3 3¢ 3
faRrar R 24 Y ¥ 8 3R 3 3
TqoT V% R3¢KQ R 04 Y 220¢ REEOY RR¥0 Y4

(3T ¢ *TE UhoUTol SN®T deleal Aledl Imen)

36




qaordl . ¢ - Ora-dEfhd waar faffdr aurirer

CBWTF 3aitherer THOT AT e gidsfa TAfIsS gaferedr ase A=
g (e Tr=enfid TR THqOT Rrafmaongidsia
FETIES) 2342 Uy ¥ REE04

et
UHCURNSTAT RIAT | o  SwOATATS eI : 300 31 /IS /feat
o I Udmedrdiel STa-Oefche avaar forfardr
= R3L42X300
= ¥tyu300 3fe/fEat
= ¥yy.30 fopel/fear
= ¥.uy dfge /fea
~%.3 dfgm/fea
o TRENUd Zfoalarxeadr &edr - 00 fnal/arar (33 = /arat/fea)
= R00x33 = ¥¥00 fhel/fear
= ¥.¥ dfgm/fdar (3 ¥a/ami/fan)
e olicn) o TRANIT UmEUTder Sa-Jeina wERT THEr
TheArAMSTAT BT | = 304¥ x300
= (3500 B [fEa
= ¢3%.:0fnar /[fea
= 0.¢R digcm /fea
~ 2 dfgm /fea
rafyeaoTeiay THOT AAF BIOMIT SHA-Oerchiel HaT

¥.? +¢ dfge /fea
.3 drfga /fear

TRenid Ffoafaaeadar gerar - k00 fahal/arat (2¢ ¥ /arat/fea)
R00x¢¢ = 3%00 Tomelr /feat

1.¢ g /fEar (2¢ o /amai/fEan)

TFAnod Ffeatoraear grard

Zaar ¢ ¢ w00 ToRal/arat (¢ o /arat /fea)
400x¢¢ = k000 Tohell/f&a

) dfgm /fear
. T R ¢ 300 fopal/arar (¢ o= /arat/fean)
300x%¢ = Y¥o00 fovelr /fear
= \.¥ dfgm/fea

21 7° e

37




gerol ofeTqw, adf, sz O siffedn Seeaiad forafor sromar Jfforear dae dodr &. <

7y feem ams.

qaar w. R SO aeryw, udf, sismEr o diifear A forator Bromar Jfeedr Iae

0% afsen —_— araFTeidy forafor somy e dxe
GTGTeTOTal mﬁ A argIeren
foed | gEaTengany Rferear
Fa SfafhoTatdT St oiar /afgsan | fneliaiar/aif&en | 3far/af&an
e 3UAST IYfSa R
e
GTSTgR RRELU-Y WELOY0 240000 £2400000 £2400 2040
'OTEI‘I: LERETAN <4000 <0000 00000 <00 ws0
s £50%43 324,000 2420000 24200000 2400 %0
St £Q¥ Q¥ 42Y0 2020000 20200000 20200 %00
TqoT ¥UEOLS 030330 RELERE Y0 255K 00 REL%RE ¥3R0
Siie: -

. omadra  Afgenm Inor fHelader e IR ¢

argadrd.

mmﬁm%@r(mﬁ)_Q—am

. JAfcTeaAT ofuftherd Ouial gielol (aTaxedleray) =
. T@OT JAforeq dae ol gigror = wivo fhelela /f&at

¥. ¥

zal [feat

¢ - %0 oFd

= ¥.3R dgd < /fear
= ¥.3 dAfgm eca/fea

qadt . ¢ IMOT qadl oh. R ALl olifean JMOT SiRAATS TAOT STa-Oaichel haam
forfoférr quefrer acieraamor gmed
. forganaergomeida  s8TR TRl Sra-Oafhd araar fofdfdr - «.3 dfgew 2o /fea
R. ey dae SUAET Iffed g3d TRlal Sa-Uaithd Haal fonddl - ¥.3 g

3. Fdg SO-OafhT @aEar forferdr a3 - <.« dfgd <ol /fea
¥. T@OT Ja-0afehs oheaar forfetdr - & difgm <o /feal

K. TN Ffoatoldeqar &ddr =

woo Tamai/arat O 00 Twaifdrar)

Tanad s

(¢e ofer/amar /)
2000 % Q<L

R. gaYRTaT - gmehry par afyaror
Tdarforda CBWTF faradaifaaongidsid 2eMUd sharadeal 3Tt 0Nl ATE! eI AToT 3

2000 TRciTalar/aral  (aemtra :

2000 foreiraldr /fear
¢ dfem <o /fea

fored  orufthoat /afEen

00 fopaifarar amfor

qoraT . 0 - CBWTF 3jfyem quzfrer
BUBIOT Trxenfua grerar Txarod grerar T@OT gdar mﬁ grarer/
foaterex R00 Tohal /arat zar-l ¢ woo fanat /arar 2000 2¢ T /afafeet
il : 300 Rt /arar | [o0ot/mat
gireTareros ¢oo T&1. / feat <000 ToT. / f&a zcoo for. / 20
f&at MIael /afifes

38




wrdad greran/

BUHIOT IrRenfad grerar Trarord &rerar TROT grarar &
oIsx wo fonar/drar 0 fopef /arat 300
fenat /arat
TG 0 INTAST wo JNTHST 4o INTHST
2redic e (fraarfrergoTasia &r
(ETP) ETP W waoard Jsa)
3o Zredie \ Rfardy « 3NeaSy
e (STP)

0. CBWTF ufeear qu=fer

STO-OEhe cha-Jredl Ui Iaiid! Talicdich chelal OJaReTdel TOoTelrol aa’Tel gof
HIOATATST TfpIrean fafdrer cT=iier foremg haor INagAqS IMe. TIEIAS & JBT TSdh
el FBCeATAT0T Ogaaor aeiigyd chelel 3Mad -

2. SoTarRdlell ha-Arel GIThaoT

R. YT JAhela MOT TEID

3. Pl gfeedr ATSA0T JMoT foesare

> Odidd Ufeer dISTer
31 sfoarerarre

&I To TordfAa Saciel Ufdeen gma o oherar QofaoT giforatstass chell Sar moT card
SrTCIeT BlfoTahach RIGHAONT 3Td alddlal aise | fqyd aver oirdra. CPCB & ana
deledl Ja-Jeiched el S0 Sfoaloldey [Sa&al MoT wigrdre S aeie’ia
T Fierer dieTedl Sa-0afchyl Thaal Kodlalaca 1o1ds [ R€MUrd haoJATaTd! areselr
SITdreT.

Taarord CBWTF gidsia 200 fohel /dral (R ai@wan ) efead sfoalaaea Renfid ool
Sirdrer. JARNE  forTaigpany sfoaioiaey & @I Aozl R Acheredl forararean
IS feoer Fax gmaa foaleRey JAdd. & darel Uoldl ¥oiy JMOT ardael Neaial
2N IS Jicioal A, ATd BMW ISt Ao anfofer zgarer graidret.

) giSes

geTaeogeT &l Tl 3toraar gdfel Ufdsen gng o haar foroiga TaoATardT gaem
DHTALTINST ST fordAd Tgdiol ha-Iream e IThid INoTel olld. STTILToTAE
YATHTITST OT YR RTATINST fATaeaH @iferal ThRdr o1 How BMW T STETRIRATST
Szrdar dorelr graidr.

A TRAOMAIAS! J[FacAThYOT T Joelren foxaeg U-tea<d gnanad gomeren
uremed f&el Sd. Itd @ diddlel @18 drared o7 8 oo Scaldrairaesar oida
TR RTNST TwrieTd Te2fal InfoT AMMSeT SUBIONAIE BSBIS-h dhelel Torel
ST, SSIFATEE Grard w0 foex/da (R i) Fravel.

X) 937
AfEeT & TH UfHAT I AR SSTFeNOgolardy Jotdiaxy chadl JOATGeN haal 3T

TR STHET Sl fohar ar ThaaT SNeadl of JOATSN FeTaoATATST el BIe oS
el TTard. & BMW gorafuaral Tfaeier shaodial ded thad IMOT tha-ar forsigichaaor

39




el dTeT IS FMOT fesare eTaoARTST JI@Td 36 & oo IE0[o1 SHIel Dlal
DI, 0 HP drexals w0 fhel/aral (R i) @eraa Sfa ansier Uamae 5] emud
el o&e.

> uxdrfoa CBWTF gidefa ufdsan gifadzrel Trell Arsiall w@relleltaior 3ig -

AT . ¢ - Tfm JfUARTST Talr Actel

Collection of Bio Medical Waste in Leak Proof Closed Vehicles from HCFs by SHD

A\

Storage of BMW at Waste Unloading Shed at CBWTF site, Nagpur

i ,,

Incineration Autoclave/Disinfect Vehicle Washing/

| Cleaning etc.
f‘@ Air Pollution Shredding
5 Control device 8 ,
g i Authorized
= ﬁ g Recycler
c
Carbon Collection | Effluent
Tank / Bag Filtrate Treatment Plant
» CHWTSDF |¢ l l
ETP Sludge Treated Effluent to
Recycle
%) Jo-dafhd T ADATINST ATAFOATT A0THT DTl
STA-Oafhd haal ADheTaTST aTaxedl SON-AT dTaalia aagiel dddl . 2 Aed feer
amgd.
qaodr . ¥ - OO-OEhT HEAT AMATINST OTAISAT STON-AT ATeola darirer
Taror (Jfw=m)
7] aT&al U R
zar -1 zcar -
? ?‘I’%@T o [ é ¥ Tch 9 X 3
farepara
R cicT o % 3 ?
29} ARl or 3 R ?
¥ XAITST ATHST TeT. R R 2
(Tfaea)
Y Zrogeat (Taard) 3 3 ?
TquT 0 23 o

40



adrer rd ateel THATAAE ST A fSradigany Ao Srder. & arsol we
I TIATAT ora AIhIATAT e graidrel. Ad digel STdIga Jomel ®x s gomel
anfoT Rhelol ]IaToul IraTdrel.

. TAfomoroEas gRSHIa

U BRI oTa Sadicieal AET UNON aild UTgSTol foaTalaglal, Jieiaeros, 3o e
X. O gaagload IMOT Tlchaidege IAAST. TA.TI. 3. AT CITRATTNol Jedd T
o ugfyomdAmRe 2t gAfaxor oIarendst Arstem (EMP) Irafoorr foreicier dher e
wIdrer fafdrer ereoy @relrel aaToT

gr. Tol amgy, ATSaoN fGEr anfor <y afdear
o TIOATET OTAF

TRT.TT. 3. JeIT JAARAT O TANTd ThedTAE BIOT-AT TTOARAT ATAIMNATAT JfTdx
queTeT WSTSTTATOT

acrar o, R Sh@ATm o1 TFIEr Rearhediand! urodren oy (Hetdiey /&)

. quzirer TRenfta Tanod TEoT
CrRafda stax)
aIeAr "3 i "
R | Srenform
) ufgpar  (Rrem  +
TegAl ey + " R0 R0
gifciaeros + oasoa © (R + *w) (2 + *30)
[SUEACD)
g ofa + FfoFmudic + 4 ¢ 20
TFeligIR_OitRTeT ) (s + *3) (= + *3)
1 | THal SeAroTh (Ir+3) oo ¢ ¢
(*¢ + *20) (fs¢ + *:0)
¥ | "oted |/ sifXaaeeT 0.4 2.k 3
SR RN ¥%
(R4 + *0) (x5 + *20)

2ra ¢ # —grodrear Soad gjee amof, *- ETP ufdgar dverer amof

o RTBUCT ufdmar
. EFIAT ST

fegrean CBWTF uaedraiglal R Hatdiex Ufdfes gxedl ATSAON danx &id. AT aarx
BIOTY BISA JATsTOT & Aftewm ShAed Ufpda dher o, foraadisaoneas ¥ Hef
Arex aid fea sao BIgdr ATSUTON TAR BIRel. dAX BION-AT THOT TIS[AI JASATOATAR
Tad 4 Hetdiex Uldfes &araear STP e ufdsen ahel Siadl.

. SMedw rTsTCH

fryayaaotdsfa CBWTF Umediaigel 3¥ Hel diey Uldfgel aifsaol aarm a8Fer of 4o
"el Aex dfdfea JeEfora aiisarol Ofden Umedraied (F.27.UN.) d&d Ure0el ohad.

41



BT ool JITSTTOATEN JoTaiaxy el STacl. Tanod aifsarot ufear de (ETP) Jrsien
IFTHAT & - R TIANId 3UGAded SATOT foIffdrar aafRrer w@MfeTaaenor gnad.

aaodar & 23 ghgAdTe IMOT TS oA UM SUGATRNST JTsaoh B (werdren

ufafsar)

™. qagirer

TRefid | TRafd |00 T@or regare

2| =Rl

\ HoreleR /fear &retazam

3 3 ¥ ATSATON TG geheard
(STP) ufdsem ool STRal.
R | geiforan
g ufghenr (Rrem + Tadnod ATsaroT afden
BEAl  XhER + ucheard (ETP) [grarar -
sitclaos + wgmer | - e <3 w0 Tordes /fEaT] Tdhrar
affeTeT) el Sadl.
g g + sforohadie
+ Treligiy aiffRTer ) ¢ ®
? éﬁﬂ e q Y ¥
T@®OT (3 H3) 20 v 3¢

Influent
34 CMD

Frar. ¥ ganod %.S1. 0. Tl e

Collection Tank

1
L

Bar Screen  Qil & Grease Trap
(25X25X2M) (2x2xX1M)

19.5 CMD

Reuse

Pri.
Equalization " Aeration Tank
Clarifier |l
‘D—) Tank (4.0 Dia (6x5x2.5M)
(5X4X%2.5M) e
Flash Mixer £
(1x1x05M) ! '
X2x1M) ] |
W L e A
Sludge to FP RAS

Sr. No. Parameter Inlet Outlet
1 pH 4.5-6.0 55-90
2 COD (mg/L) 800 - 1000 <250
3 BOD (mg/L) 300 - 400 <30
4 55 (mg/L) 400- 600 <100

o. arg Jexiotel

Filtrate From FP

SEC
Clarifier
(4.0 Dia.
X 4.0 M)

2.08 2.08

3 3 L ——
ma/Hr. m/Hr. Storage Tank >

1
(5% 5% 3M) w

Filtrate to  «—{ Filter Press
Equalization Tank

Sludge to
CHWTSDF

Note:

RAS: Return Activated sludge
ACF: Activated Carbon Filter
PSF: Pressure Sand Filter

UF : Ultra Filtration.

FP: Filter Press

Fearear CBWTF e 00 fhcliarar afd ol ererar araieten Toh &foaiolaca ( SATRITST
FIe JE0laT [Set gifger 3 forey afa aray gemmor) anfor ¢R.4 hage (KVA) grerar grateren
Ta 3% Seraea (DG) wxifder gmad. foxielacaen adewy / e, tagal s,

42




ATDclloldh Bfdele ATIST & BAT UgVal foramor 3umaor (APCD) wraifdrerer amad.
UgWal TolIg0T HITATRMST 30 HAT. 3O ferarof wratfrerer gnmagd. .o g gasie
R0 @ gagh 341 3gel ardoxond Asen . SO Jiger aax ofad  drol
ToremsTeAT OesT Shelm Sirar.

Taod 3Uddiidastd w00 fahelterar ufed faT o 300 fhelrarer ufd f¥ar grarar saferer Qal
FloToey (SATAST el F&0al (53T gifgel 0 foTex Ufd arat gnfor wo forex ufd darat
Fgamar gaon) gmor 250 doge (KVA) gidtar raieiel Tah S&el Sloldex’ (DG) wraiforer
TITAreT. Sfoaialaecqel dAlceNAdmAleT, Tagal DU, AAGSoNt Saeie JATISAT & &aT
UgWal fofamor 3umaor (APCD) &raifdrel STdrel. U@WOT foiIg0T haoamaitd! 30 dr. SArE
Rraof agarforere onXer. 1.9 Jfwan gosie R0 s gagh 34 3ge ardraxond
TSN oM IS

BOT UgVal [o1@0T SUGIONATE Soatodea IMoT .o iz dugiel aafereraanor gnad

qaodr @ ¥ Rfoxiaidcy INfoT fereoh auzier
TRenfa oo
®. | oofa
zar | < |l
Ta
2 | o @ (Ta) T ¢ T R T 3 Tal ¥
R | fRRreoh Srsen grg Sfoato@ex | 31.°0 *fF| sfoatoaea | sfoataaea | 3.9 3=
3 | o R00 fohelrarar ¢R.4  |400 THelrerdt| 300 fhelrarar 40
afy darai dogg | afd arad gfy darat DEET
¥ | Zerel Uty BT S SHA B A0S A
§ | Serer gemor (fo1. /arai) 3 | =0 30 40 R
% | wrferchrer Eillf=T) THATA
(Tar. 3. 3M)
e | gty ClifGe gt
(STreranTa /grerdray)
¢ |34 () 30 I 0 AT 30 S 30 A 0 AT
(ARL) (ARL)
R | oA /SRR w40 Tarer 00 f3rd | wwo ford ¥40 Tordl | 200 forair
20 | Rrerofer garerer org | od@y [ fem, FoEy | RrerR, oegA
UGVOT o701 | oggdr =ohem, FHAT, RATIRATA D
3THIOT RMABTNH ITUee ATAST
ITUoIE ATIST

@. Tgfofeos gmfor ufthen 3aaioial

RraoTeen gera duRaAadeT Ue] 01 T@VOT o501 Tomelradiel S3aTagial digal aral avell
TR SATeed odey / frew, tegdl mhER, Addlelich Sfdele JdIey JMOT eida
ALY Thal IMOT frarofen AORT M. Tagal IGUT & 3ed SHold SUTDBIOT e forer
G ATIDIoTch HOT dud el a1 dildcch B0l RNYeT thigel STahlel Sirdld ZmoT
HoT FAMRIIT FIATLTST SHo0GA HIBel olard. T, a1, Jaere fosmsrard aargt
DA G ATAGeloieh Taiaral e, A0S TIST hiaiedl dediol Tref, AT graferer
AS du fgx el STard. B IS hotedl JUCTAE AIFOT HhIoATal Aed had. JMIST
Thal dcToa STTe e Jadrel Ir@dr JoT 30 Aex 37 Rreiofoe yaes g ararazomnd
ey s, Ffoatarazrel Ufedzan QAadT SFerell foroigm FT ToT dhiesa Fomear HDPE
fretdra Ty avell ot a1 fUereRn oiax foeaardrandT JAfoTear efsfheren ofean Sirdrd.

43




SHD =z uadifod faradifaaaondsid afeen 3caicloma *Fd TS0l Sfoaiolac e
TSI Sealolal & Tldieen of rerell a1y M afdfeen of Frelell AfBT Scdreal forfdl
A gfdpan efEar gnfoT FeaTeniSer aiftedia RIfRFHAOT GeSHIST ©RUNdET O HIOT SMoT
TG OATEAT ST BIONR SATST dUdTal TRREA Arairgedr fafoe Earaed &8s erahdr.

3. €del UgWoT

Tadanod foxdaifaeaoridsid HIoal s gnarsl forator saomy a3 ofaidier.  gaartord
BMW g ded gmarcial Ugaa a3id 3o aia IifoT argeiidl disder & Fafdrer. 3T
ToreeTa IMMIeToAIARW JIA JATS hell DhIONY SANT M9 el Sdrer. Sl e &
SMATSIET Add 3T I/I0NT GET HII0T aI Thard TIOIR TIETSTRAT deéTal aneldell Si&dl.

gdoll U@VOT Toldefal JMoT foremoT J&TRON foraigaa; 00 DG 3@ &1 AreAfaear gmfor
gAQNm TAONA e€diolch JAcTocThiales OIaTRoATd Jxl. SOl fa JoT@AT Held SaoATd
I&e. RRTaTT ARG AT ATATARONS AT TTAST SUACATRAST 2TaT JIeT T
TIARATTST TegAral STacid IMOT Tardd &fd TsT Tl SIacid el oT&el. hidony
SfOT hafen-2ATaT FIFAhaT JMOT IAFah FIFGONcah SUBIOT (ArdrE) gxooard AEe
SITHD 20 IrET (T) & hand BIsel.

K. YolhTAl

gaanad CBWTF faradaramaoTeregal foreiior SIonaT Heicthaal aTadh 0T Srerddy chaal el
adligyd chell ga. UIANAd SUdddeid Holamaal fofddr faegare fadas durier
WIACSTAATOT I

qFT B N - Horonaar i aurier redare yfrdae

TATOT
. a’j;;m (Gfgm 2o gfa afgan) Rrcgare Ged
A | FRaeaoneiay

y | oifaee w@a |/ - 20

TaTa xpa/ gerqpd ArMIHeT

A9 AT
R | R wmERT 2 gitropd A-arITT /
1 | & wemn 2.y LIRCCH

3. Hde oIl

uidch JMOT Jdx Taxl (CAaendel moT AR sleraretr) forera, R0 gata JigoT aram
HI-ATA BTATBOT dell ogel IMOT A Uegare enael ogel. danoa foraanyamaonds!
a foregare fodrare ards wear fidR dugirer w@fereraamor ang -

44



<] aofar 9rofy TATOT foeaare
(Afgmm <ot afa afEan)
A | FRardreaonsay
¢ | WWT adrer Qraiidfoiar | 34.3 2.5 34
i)
X | Zfoafolacy A [ | 39.R 20 X CHWTSDF
o1 ey, dfaf  ITTh
HIOMY AT,

B Jlole urdeh da-Aaraiid! TAUa foT fdrereT MSA0T oIaaen gIoet. JATSoIedT ha-
JATATR]ST eedl Slwdl STBOATTST YESHISTEN Hhichie dhel Gixel. Hhadl ichelal JMOT
BIATGOTRATST TRTRTA SMOT G Sdhatar forgaad der Sdrel. aras aha-arar oesare
eraoaradl CHWTSDF, g&tamat sergaa aigaaca udel gies. CHWTSDF w8 uraaear
TMOAT-AT ha-ATel JieTATRS Glidl Saedl Sirel.

3. Al 3ded

ganod fogarfacmaordeld araie 33Td & 3caioial, aigior SNfoT Srefeiidier o e d
B3 ohifder aigel g_rel. dara, BMW Sorae Seamarsisl o Riae Tider aaadd, ¥¢
AT <IN Ao freaare eael Ulfsol. ATl foTISoTaTdT TioTea CIaediel Tegdran
goeid eafed B3l dhiftier Urdrg o gaosT Uxdndd afyd UsT fudral daasl del
S&dT.

3. Gildlal UZNOT

TIfdToTer UFWOT IloTch dAeTiol BIS QThd ofay ol -
ofsfinetarear aTadr

gftra amolt Siféretra faqaor

HoIchaRT o1 dr

DI SASTeT SO FeTeliSior Urfal gx
FALTIAT RATeToT JMOT STHIOT

grrgTdt ETP

Trelld U dTaga,

BMW &t araqa

SifTaTar @Al ST@OARATST Are<l JMOT GARTM CITRETATSl TEgdiel TUielel el oh&el.

o gobizan formoTaNdT BX@ TST T GEIAMOT & UNAT Ufdde IE0eT diA e, &Rd
TgT del JeMATTOTATST *eMfolch TTdssiay SUcTes grafered IMoT fears; gondrar aray
hIel. JEITOT YARAT SAAY Ta1d JRMST sigaaraiiead sl agren forarat
HIoATT JEeT. JRNUGN BT TSAT & TUdTSN IFOATATST THAT SAST. J7d Tl
aigrcTe STeTAdel ATAr Bfd TST fADIRTATST ST SRt

o ITFUTEN TOTIE GIoa arg, o 60La ol Riusvardr Rimar aelr Srde.

o AT Ioc HoUaIT SIoATHhA Tl Tecd Use IMOT dea 2Neats e aeel gsal
gRrer SITdret.

* UISSITAT UTEJhaTTST Bichicd Tad ol odrdl.

o TURT SUMIOT FE0TH - AeSTANATAS JMTele JAIST EMUT dHel SIdret.

45



o TN UQT UTadd 6e JTIEaioed BogcsT Udd mell oxd.